
 

 

3033 Orchard Vista Drive SE, Suite 200 
Grand Rapids, MI 49546 
616.512.7000 
www.barr.com  

 

Addendum to June 2014 Final Remedial Action 
Plan/Corrective Measures Implementation Plan  

Warner-Lambert Company LLC Former Manufacturing 
Facility (MID 006 013 643) 

Prepared for 

 

June 2023
   

 

 



 

 

P:\Grand Rapids\22 MI\70\22701050 Extracted GW Treatment Review\WorkFiles\RAP-CMIP Modification\RAP-CMIP 
Addendum\Final_RAP_CMIP_Addendum_June 2023 text.docx 
 i  

 

Addendum to June 2014 Final Remedial Action Plan/Corrective 
Measures Implementation Plan 

June 2023  

Contents 
1 Introduction ........................................................................................................................................................................... 1 
[...]
(22.7-23.4') Sand, m-f, trace silt

(24.0-25.5') Sand,  little (+) silt, 
gray

(25.5-26.0') Silty clay, gray

End of Log

 3 

 4 

 5 

 6 

 7 

 SS 

 SS 

 SS 

 SS 

 SS 

 0.0 

 0.0 

 0.0 

 0.0 

 0.0 

 Wt/18"-1 

 Wt/12"-1/12" 

 2-2-2-3 

 Wt/12"-1-3 

 2-2-2-2 

 0.9 

 1.8 

 0.6 

 1.4 

 2.0 

EW-2



.Project:

Client: Location:

Contractor:Start Date:

Finish Date: Equipment:

Project No.: Method:

BC Personnel:

Hole Diameter:

Page No.: 1 of 2Boring/Hole #:

WELL CONSTRUCTION WELL DEVELOPMENT

Diameter (ID): Methods:

Material: Duration:

Coupling: Vol. Purged:

Slug Test:

SURVEY DATA (NGVD29 and Michigan S.P. South)

Ground:

TOC:

North:

East:

4700 Lakehurst Court Suite 100

Dublin, OH 43016

Sample

D
e
p
th
 (
ft
)

-3

-2

-1

0

1

2

3

4

5

6

7

8

9

10

11

12

13

14

15

16

Well Construction

S
y
m
b
o
l Lithologic Description

R
u
n

T
y
p
e

H
e
a
d
s
p
a
c
e
, 

p
p
m

B
lo
w
 C
o
u
n
t

R
e
c
o
v
e
ry
 (
ft
)

R
e
m
a
rk
s

Pfizer Holland

Pfizer Inc. 188 Howard Avenue

Mateco5/14/10

5/14/10 CME 750 ATV Rig

139194 10.25" ID HSA

J. Warburton

14.25"

6
" 
S
c
h
. 
4
0
 S
te
e
l 
R
is
e
r

B
e
n
to
n
it
e
 S
e
a
l

B
e
n
to
n
it
e
 G
ro
u
t

T
e
m
p
o
ra
ry
 1
2
" 
S
c
h
. 
4
0
 P
V
C
 P
ro
te
c
to
r 
P
ip
e

2
" 
N
P
T
 P
lu
m
b
in
g
 A
d
a
p
te
r

M
e
ri
ll 
S
P
 6
0
2
 W
C
 P
it
le
s
s
 A
d
a
p
te
r

Ground Surface

(0-16') Auger to 16'

EW-3

6" Surged and Pumped

Steel 0.3 hours

240 gallons

585.2

585.12

477783.70

12654299.64



Page No.: 2 of 2Boring/Hole #:

Sample

D
e
p
th
 (
ft
)

17

18

19

20

21

22

23

24

25

26

27

28

29

30

31

32

33

34

35

Well Construction

S
y
m
b
o
l Lithologic Description

R
u
n

T
y
p
e

H
e
a
d
s
p
a
c
e

B
lo
w
 C
o
u
n
t

R
e
c
o
v
e
ry
 (
ft
)

R
e
m
a
rk
s

6
" 
1
0
-s
lo
t 
W
ir
e
-w
ra
p
p
e
d
 S
ta
in
le
s
s
 S
te
e
l 
S
c
re
e
n

S
a
n
d
 P
a
c
k

(16.0-18.8') Sand, c-m-f, trace 
silt, gray, wet

(18.8-19.5') Sand, m-f, little silt, 

gray, wet

(20.0-21.0') Sand, c-m-f, trace 
silt, gray, wet

(22.5-23.4') F. sand, some (-) 
silt, gray

(24.0-25.0') F. sand, some (+) 
silt and clay, gray, wet

(26.0-26.4') Silty f. sand

(26.4-27.4') Silty clay, gray-
brown, medium plasticity, moist 

End of Log

 1 

 2 

 3 

 4 

 5 

 6 

 SS 

 SS 

 SS 

 SS 

 SS 

 SS 

 0.0 

 0.0 

 0.0 

 0.0 

 0.0 

 0.0 

 2-2-2-2 

 2-2-3-3 

 2-2-2-2 

 2-2-2-2 

 NR 

 1-2-2-3 

 1.4 

 1.5 

 1.0 

 1.5 

 1.0 

 1.4 

EW-3



.Project:

Client: Location:

Contractor:Start Date:

Finish Date: Equipment:

Project No.: Method:

BC Personnel:

Hole Diameter:

Page No.: 1 of 2Boring/Hole #:

WELL CONSTRUCTION WELL DEVELOPMENT

Diameter (ID): Methods:

Material: Duration:

Coupling: Vol. Purged:

Slug Test:

SURVEY DATA (NGVD29 and Michigan S.P. South)

Ground:

TOC:

North:

East:

4700 Lakehurst Court Suite 100

Dublin, OH 43016

Sample

D
e
p
th
 (
ft
)

-3

-2

-1

0

1

2

3

4

5

6

7

8

9

10

11

12

13

14

15

16

Well Construction

S
y
m
b
o
l Lithologic Description

R
u
n

T
y
p
e

H
e
a
d
s
p
a
c
e
, 

p
p
m

B
lo
w
 C
o
u
n
t

R
e
c
o
v
e
ry
 (
ft
)

R
e
m
a
rk
s

Pfizer Holland

Pfizer Inc. 188 Howard Avenue

Mateco5/17/10

5/18/10 CME 750 ATV Rig

139194 10.25" ID HSA

J. Warburton

14.25"

6
" 
S
c
h
. 
4
0
 S
te
e
l 
R
is
e
r

B
e
n
to
n
it
e
 S
e
a
l

B
e
n
to
n
it
e
 G
ro
u
t

T
e
m
p
o
ra
ry
 1
2
" 
S
c
h
. 
4
0
 P
V
C
 P
ro
te
c
to
r 
P
ip
e

2
" 
N
P
T
 P
lu
m
b
in
g
 A
d
a
p
te
r

M
e
ri
ll 
S
P
 6
0
2
 W
C
 P
it
le
s
s
 A
d
a
p
te
r

Ground Surface

(0-16') Auger to 16'. Pea gravel 
at 4', offset 5' North, re-auger to 
16'

EW-4

6" Surged and Pumped

Steel 0.5 hours

800 gallons

584.9

584.52

477966.71

12654424.20



Page No.: 2 of 2Boring/Hole #:

Sample

D
e
p
th
 (
ft
)

17

18

19

20

21

22

23

24

25

26

27

28

29

30

31

32

33

34

35

Well Construction

S
y
m
b
o
l Lithologic Description

R
u
n

T
y
p
e

H
e
a
d
s
p
a
c
e

B
lo
w
 C
o
u
n
t

R
e
c
o
v
e
ry
 (
ft
)

R
e
m
a
rk
s

6
" 
1
0
-s
lo
t 
W
ir
e
-w
ra
p
p
e
d
 S
ta
in
le
s
s
 S
te
e
l 
S
c
re
e
n

S
a
n
d
 P
a
c
k

(16.0-20.6') F. sand, some (-) 

silt, gray, wet

(20.6-20.8') Wood fragments 
and peat, brown

(20.8-21.4') Sand, m-f, trace c. 
sand, little silt

(22.0-22.4') Sand, c-m-f, gray

(22.4-22.9') Silty clay, trace f. 
sand, soft, medium plasticity 

(24.0-24.3') Sand and gravel, 

some (-) silt and clay, dark 
brown, wet

(24.3-24.8') Silty clay 

(24.8-25.9') Silty clay, some f. 
sand

End of Log

 1 

 2 

 3 

 4 

 5 

 SS 

 SS 

 SS 

 SS 

 SS 

 0.0 

 0.0 

 0.0 

 0.0 

 0.0 

 6-4-2-2 

 5-4-3-4 

 2-2-2-1 

 2-2-1-1 

 1-1-1-1 

 1.0 

 1.7 

 1.4 

 0.9 

 1.4 

EW-4



.Project:

Client: Location:

Contractor:Start Date:

Finish Date: Equipment:

Project No.: Method:

BC Personnel:

Hole Diameter:

Page No.: 1 of 2Boring/Hole #:

WELL CONSTRUCTION WELL DEVELOPMENT

Diameter (ID): Methods:

Material: Duration:

Coupling: Vol. Purged:

Slug Test:

SURVEY DATA (NGVD29 and Michigan S.P. South)

Ground:

TOC:

North:

East:

4700 Lakehurst Court Suite 100

Dublin, OH 43016

Sample

D
e
p
th
 (
ft
)

-3

-2

-1

0

1

2

3

4

5

6

7

8

9

10

11

12

13

14

15

16

Well Construction

S
y
m
b
o
l Lithologic Description

R
u
n

T
y
p
e

H
e
a
d
s
p
a
c
e
, 

p
p
m

B
lo
w
 C
o
u
n
t

R
e
c
o
v
e
ry
 (
ft
)

R
e
m
a
rk
s

Pfizer Holland

Pfizer Inc. 188 Howard Avenue

Mateco5/19/10

5/19/10 CME 750 ATV Rig

139194 10.25" ID HSA

J. Warburton

14.25"

6
" 
S
c
h
. 
4
0
 S
te
e
l 
R
is
e
r

B
e
n
to
n
it
e
 S
e
a
l

B
e
n
to
n
it
e
 G
ro
u
t

T
e
m
p
o
ra
ry
 1
2
" 
S
c
h
. 
4
0
 P
V
C
 P
ro
te
c
to
r 
P
ip
e

2
" 
N
P
T
 P
lu
m
b
in
g
 A
d
a
p
te
r

M
e
ri
ll 
S
P
 6
0
2
 W
C
 P
it
le
s
s
 A
d
a
p
te
r

Ground Surface

(0-16') Auger to 16'.

EW-5

6" Surged and Pumped

Steel 2 hours

300 gallons

584.7

584.56

478221.32

12654295.02



Page No.: 2 of 2Boring/Hole #:

Sample

D
e
p
th
 (
ft
)

17

18

19

20

21

22

23

24

25

26

27

28

29

30

31

32

33

34

35

Well Construction

S
y
m
b
o
l Lithologic Description

R
u
n

T
y
p
e

H
e
a
d
s
p
a
c
e

B
lo
w
 C
o
u
n
t

R
e
c
o
v
e
ry
 (
ft
)

R
e
m
a
rk
s

6
" 
1
0
-s
lo
t 
W
ir
e
-w
ra
p
p
e
d
 S
ta
in
le
s
s
 S
te
e
l 
S
c
re
e
n

S
a
n
d
 P
a
c
k

(16.0-16.3') Sand, c-m-f, some 

(-) silt, gray, wet

(16.3-16.7') Silty clay, little f. 
sand

(16.7-19.0') Sand, m-f, little silt

(19.0-19.2') Silty clay, little (+) f. 
sand

(20.0-23.5') Silty clay, little (-) f. 
sand, gray, medium plasticity, 
moist

End of Log

 1 

 2 

 3 

 4 

 SS 

 SS 

 SS 

 SS 

 0.0 

 0.0 

 0.0 

 0.0 

 1-1-3-6 

 2-2-2-1 

 2-2-2-2 

 1-1-1-1 

 1.3 

 1.2 

 1.4 

 1.5 

EW-5



 

 

Attachment F 

Management of Change Documentation 

  



 

 

Management of Change Procedure 

Project Name  

Project Manager  

Date  

Type of Change: 

☐ Chemical  ☐ Equipment ☐ Procedure ☐ Facility ☐ Other (list)    

 

Case for Change 

Proposed change  

Why change is being 

proposed/required 

 

Intended outcome  

Potential Risks and 

Hazards 

 

Estimated timeframes  

Additional factors  

Estimated costs  

 

Step Role/Title, Name 

Identifying the proposed change(s)  

Evaluate the hazards and risks  

Determine if the hazards and risks can 

be reduced, controlled, or eliminated 

 

Determine if change should be made  

Determine if notification is required 

and notify regulatory agency 

 

Conduct pre-startup safety review  

Train operators on proposed changes  

Implement and monitor changes  

 



Attachment G 

Holland BPW Wastewater Discharge Permit 

Included as RAP/CMIP Appendix B 



 

 

Appendix E 

GWTS O&M Cost Estimate 

 



Addendum to Final RAP/CMIP
Operation & Maintenance Cost Estimate-Alternate GWTS

Warner-Lambert Company, LLC, Holland, Michigan
MID 006 013 643

Item Unit Estimated 
No. Task Description Quantity Unit Rate Annual Cost

1. Labor (routine plus alarm response)

Operating Labor 624 HR $80 $49,900
Supervision 208 HR $120 $25,000
Operational Reporting 64 HR $120 $7,700

Task Total $82,600

2. Maintenance and Repair

Maintenance and Repair Labor Parts & Supplies 600 HR $80 $48,000
Maintenance and Repair-Parts & Supplies 1 LS $21,000 $21,000

Task Total $69,000

3. Analytical

Testing per BPW Permit 4 EA $600 $2,400
Misc. analytical 1 LS $2,400 $2,400

Task Total $4,800

4. Utilities (at average flow rate=15 gpm)

Electric 1,088,640 KWH/yr $0.085 $92,600
Phone Service 1 LS $1,500 $1,500
Water 1 LS $500 $500
Holland BPW Discharge Fees 12 Months $251 $3,000
Holland Charter Township Monthly Fees 12 Months $29 $400
Holland Charter Township Commodity Charge 7,776 1,000 gal $2.51 $19,600

Task Total $117,600

5. Other Costs

Chemical - 48.8% Aluminum Sulfate 660 gallons $3 $1,980
Chemical - 50% Caustic 2,700 gallons $4 $10,800
Chemical - Polymer Flocculant 200 gallons $5 $1,000
Chemical - 40% Sodium Bisulfite 30 gallons $6 $180
GAC Replacement 1,400 lbs $3 $4,200
Waste Disposal (Solids) 24 tons $50 $1,200

Task Total $19,360

Total Estimated Annual Cost: $293,000

Appendix E

Printed:  5/11/2022


	Addendum to Final/RAP CMIP
	Figures
	Table
	Appendices
	Appendix A
	Appendix B
	Appendix C
	Appendix D
	Appendix E
	Appendix F

	Final_RAP_CMIP_Addendum_June 2023 text redline pages.pdf
	1 Introduction
	1.1 Site Description
	1.1.1 Location/Description
	1.1.2 Ownership and Use Histories

	1.2 Site Background
	1.2.1 RCRA/Part 111 Permitting History
	1.2.2 Corrective Action Facility Designation/SWMU Boundaries
	1.2.3 2014 Final RAP/CMIP
	1.2.4 Description of Current HCS

	1.3 Proposed Modification
	1.3.1 Purpose

	1.4 Organization of Addendum

	2 Alternate Groundwater Treatment System (GWTS)
	2.1 Alternatives Evaluated
	2.2 Pilot Test Outcomes
	2.3 Discharge Permitting
	2.4 Full-Scale Design
	2.5 Performance Objectives

	3 GWTS Operation, Maintenance, and Monitoring
	3.1 GWTS Operation
	3.1.1 Description/Objective/Basis of Design
	3.1.2 Construction
	3.1.3 Start-Up/Prove-In
	3.1.4 Regular Operation
	3.1.5 Alarm/Shutdown/Upset Conditions
	3.1.6 Management of Change

	3.2 GWTS Maintenance
	3.2.1 Routine Maintenance
	3.2.2 Non-Routine Maintenance

	3.3 GWTS Monitoring
	3.3.1 Monitoring during Start-Up/Prove-In
	3.3.2 System Monitoring
	3.3.3 Discharge Monitoring


	4 Integration with Existing Infrastructure
	4.1 Integration with Existing Extraction Wells
	4.2 Integration with Existing Deep Well Disposal System
	4.3 Operational Plan/Sequence of Operations

	5 Implementation Details and Schedule
	5.1 Administrative Mechanisms
	5.2 Financial Assurance Mechanism Cost Estimate Update
	5.3 Implementation Schedule
	5.4 Remedial Completion Documentation
	Large Table 1 Groundwater Management Alternatives Screening Table




	Company Name: Warner-Lambert Company, LLC
	Company Address: 100 Route 206 South

Peapack, NJ 07977
	Facility Address: 188 Howard Avenue

Holland, MI 49424
	Issued Date: activated upon request
	Effective Date: 
	Expiration Date: 
	Average_Discharge_Flow 001: 24,000
	Sample Frequency COD 001: n/a
	Sample Frequency TSS 001: n/a
	Sample Frequency TP 001: n/a
	Sample Frequency G&O 001: n/a
	Sample Frequency pH 001: n/a
	Addl Parameter 1 001: 
	Parameter 1 Max Conc 001: 
	Sample Frequency 1 001: 
	Addl Parameter 2 001: 
	Parameter 2 Max Conc 001: 
	Sample Frequency 2 001: 
	Effective Datelbs 001: n/a
	Expiration Datelbs 001: 
	Effective Datelbs_2 001: n/a
	Expiration Datelbs_2 001: 
	Effective Datelbs_3 001: n/a
	Expiration Datelbs_3 001: 
	Effective Datelbs_4 001: n/a
	Expiration Datelbs_4 001: 
	Effective Datelbs_5 001: n/a
	Expiration Datelbs_5 001: 
	Permit No: HT-2021-WLC-24
	Monitoring_Point_Location 001: See attached map
	Discharge_Type 001: [Continuous]
	Composite_Sampling 001: [Proportional]
	Sample Type 1 001: [ ]
	Sample Type 2 001: [ ]
	SDA: 
	0 001: 
	1 001: 
	2 001: 
	3 001: 
	4 001: 

	Discharge ParameterRow1: Benzene
	Daily Maximum ConcentrationRow1: 0.16 mg/L
	Monthly Average ConcentrationRow1: 
	Sample FrequencyRow1: one sample/month
	Sample TypeRow1: grab
	Discharge ParameterRow2: Chlorobenzene
	Daily Maximum ConcentrationRow2: 1.7 mg/L
	Monthly Average ConcentrationRow2: 
	Sample FrequencyRow2: one sample/month
	Sample TypeRow2: grab
	Discharge ParameterRow3: PFOA
	Daily Maximum ConcentrationRow3: 12,000 ppt
	Monthly Average ConcentrationRow3: 
	Sample FrequencyRow3: one sample/month
	Sample TypeRow3: grab
	Discharge ParameterRow4: PFOS
	Daily Maximum ConcentrationRow4: 12 ppt
	Monthly Average ConcentrationRow4: 
	Sample FrequencyRow4: one sample/month
	Sample TypeRow4: grab
	Discharge ParameterRow5: 
	Daily Maximum ConcentrationRow5: 
	Monthly Average ConcentrationRow5: 
	Sample FrequencyRow5: 
	Sample TypeRow5: 
	Discharge ParameterRow6: 
	Daily Maximum ConcentrationRow6: 
	Monthly Average ConcentrationRow6: 
	Sample FrequencyRow6: 
	Sample TypeRow6: 
	Discharge ParameterRow7: 
	Daily Maximum ConcentrationRow7: 
	Monthly Average ConcentrationRow7: 
	Sample FrequencyRow7: 
	Sample TypeRow7: 
	Discharge ParameterRow8: 
	Daily Maximum ConcentrationRow8: 
	Monthly Average ConcentrationRow8: 
	Sample FrequencyRow8: 
	Sample TypeRow8: 
	Discharge ParameterRow9: 
	Daily Maximum ConcentrationRow9: 
	Monthly Average ConcentrationRow9: 
	Sample FrequencyRow9: 
	Sample TypeRow9: 
	Discharge ParameterRow10: 
	Daily Maximum ConcentrationRow10: 
	Monthly Average ConcentrationRow10: 
	Sample FrequencyRow10: 
	Sample TypeRow10: 
	Discharge ParameterRow11: 
	Daily Maximum ConcentrationRow11: 
	Monthly Average ConcentrationRow11: 
	Sample FrequencyRow11: 
	Sample TypeRow11: 
	Discharge ParameterRow12: 
	Daily Maximum ConcentrationRow12: 
	Monthly Average ConcentrationRow12: 
	Sample FrequencyRow12: 
	Sample TypeRow12: 
	Discharge ParameterRow13: 
	Daily Maximum ConcentrationRow13: 
	Monthly Average ConcentrationRow13: 
	Sample FrequencyRow13: 
	Sample TypeRow13: 
	Discharge ParameterRow14: 
	Daily Maximum ConcentrationRow14: 
	Monthly Average ConcentrationRow14: 
	Sample FrequencyRow14: 
	Sample TypeRow14: 
	Discharge ParameterRow15: 
	Daily Maximum ConcentrationRow15: 
	Monthly Average ConcentrationRow15: 
	Sample FrequencyRow15: 
	Sample TypeRow15: 
	Discharge ParameterRow16: 
	Daily Maximum ConcentrationRow16: 
	Monthly Average ConcentrationRow16: 
	Sample FrequencyRow16: 
	Sample TypeRow16: 
	Discharge ParameterRow17: 
	Daily Maximum ConcentrationRow17: 
	Monthly Average ConcentrationRow17: 
	Sample FrequencyRow17: 
	Sample TypeRow17: 
	Discharge ParameterRow18: 
	Daily Maximum ConcentrationRow18: 
	Monthly Average ConcentrationRow18: 
	Sample FrequencyRow18: 
	Sample TypeRow18: 
	Discharge ParameterRow19: 
	Daily Maximum ConcentrationRow19: 
	Monthly Average ConcentrationRow19: 
	Sample FrequencyRow19: 
	Sample TypeRow19: 
	Discharge ParameterRow20: 
	Daily Maximum ConcentrationRow20: 
	Monthly Average ConcentrationRow20: 
	Sample FrequencyRow20: 
	Sample TypeRow20: 
	Discharge ParameterRow21: 
	Daily Maximum ConcentrationRow21: 
	Monthly Average ConcentrationRow21: 
	Sample FrequencyRow21: 
	Sample TypeRow21: 
	TOMP Date 001: n/a
	Category(s) 001: n/a
	Sub Category(s) 001: n/a
	Source 001: n/a
	Std Section 001: 
	Check Box19: 
	0: 
	0: Off
	1: Off
	2: Yes
	3: Off
	4: Yes
	5: Off
	6: Off
	7: Off


	TextField19: 
	0: 
	0: 
	1: 
	2: 
	3: 
	4: 
	5: 
	6: 
	7: 


	Mercury Reduction Plan Date: 


